. N42, P42, RM42 ROTARY MOWER
- SB38Y, T82, R82, S82 SNOWCASTER

UB38, 152, M52 UTILITY BLADE
IngerSO” BG42, B97, BO6SA BAGGER

Parts Catalog 8-2982

INDEX PAINT GENERAL INFO

N42 N43 P42 @ UB38, L52, M52

ATTACHMENT APPLICATION CHART \
S
TRACTOR ATTACHMENT @
z
SB D
RM42 c)UEsss
BG42 | N42 152
S96SA | P42 | N43 (TN M52 | B97
N
> Q§
108 PIN 14031940 X
and after Q&\A
110 PIN 14032840 N @ X1 X X NG
and after ((b Q
4 (O 3
111 é? @3«) X X X X
3
112,114 /@ X X X X X
O
116 PIN 14047500 @ A 2 1 3
to 14066900 QK{ X X X X X
116 PIN 1406690 Ve X X X X X3
and after
1012, 1014 x* X X X X X° B97, BG42, B96SA

Also requires C29674 cover kit.

Also requires C29671 cover kit.

To be used with N43 only.

To be used with P42 and RM42 only.

PwobdE



MAIN
INDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

OI/L - “Obtain locally”

They only relate to the part numbers i
All orders must include the following+n

GENERAL INFORMATION

PARTS ORDERS

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product charg@syn
for your catalog.

pages will be available
ill be issued.

AND LEFT HAND IDENTIFICATION

rds right hand (RH) and left hand (LH) as
this catalog indicate the direction while you

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.

1. Correct part number. % See the example.

REF. PART N@Q@DESCRIPTION REQ'D
C 55159 CYLINDER ASSY - r€ar SEEING ...eeeieeeeiiiiiiiiieaa e e eiiiieiee e e eiaieeeee e e 1

28 C 56208 SOCKET ASSY -rear CYliNder........cccveveeeeiiiiiiiieeee e 1
29 C 55956 PLUG - adjusting, SOCKEL @SSY ....uvvieeeiiiiiiiiiiiiee e e s iiineeee e e e e e s seiinieeeeeae s 1
30 C 55957 SEAT- socket, Dall.........cooiiiiii e 2
31 C 56210 SPRING-SOCKEL .....ccitiieiiie ittt e ettt st snee e e neeeesneeeens 1
32 C 56209 SEAT - SOCKEE SPIING «..eeveiiiiieee ettt e e 1
33 G 45175 CLAMP ASSY - SOCKEL @SSY ..ecouveieiiieiiiiesiiee ettt 1
16- 836 BOLT-1/2"X2-1/4" N.F. NEX...eeiiiiiiiriieiee et 1

34 132- 104 [ LN B oT 0 1 (= T 30 e 1
35 C 55889 STUD - ball, socket & CYIINAET ........evviiieeeeeeieeeeee e 2
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..veiiiiiiiiii et 4
37 92- 4 LOCK WASHER - L/A"SAE ......oiiiiiiieeiite ettt 4



MAIN

ALPHABETICAL INDEX

BAGGER SECTION

Baffles (BO7)...coo oo 33
Bagger Assembly (BO7).......ouiiiiiieeeeeeeieee e 31
Bagger Assembly (B96SA, BG42).......cccooeiiiiiiiiiiiiins 35
DECAIS .o 37

DECAIS . .eeeeeee e

1o T0 [ I AN T
Deck, Belt, Spindles and Blades ............cccuvveiiiiiieieeieeennnnns
(1 ETE o0 A V=

Deck, Spindles and Blades ...............ccceeee.
KitS - COVEN .o N -
Pulleys and Belts.............ccooevvvvieeennns, \

Model P42, RMA2........coooiiiiiiiiieeeee e S P e,

Auger and Chute AsSSeRIBI . .....ciii e, 25
Decals ........ccovveunn i AN PP PPPPTR 37
Mounting Comp and Drive System ........cccceeeeeeevveennnns 27

UTILITY BLADE SECTION

Decals @ ............................................................................ 37
ENGIre PartS LiSt...cuee i 29



INDEX

REF.

~NoohhWNE

WN P

PART NO.

28849
28850
28850
28484
28485
30870
31643

O000000

32776
32777
32778

OO0

PAINT AND OIL

PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 0z spray (2 Per CartOn) .........uuueeeeeeeieecuiereeeeeeessssnivnneeseaessens 1
BLACK - semi - gloss, quart (2 Per CArtON) .......cocoociiiuiieeieeaee i eieeee e e e 1
BLACK - semi - gloss, heat resistant, 12 0z spray (2 per carton) ...........cccceveeeeeeennnnns 1
POWER RED - gloss, 12 0z spray (2 per CartOn) ...........cceeeeeeiaruuieeeeeeeeenaaniiieeeeeeaaaaens 1
POWER RED - gloss, quart (2 Per CartON) ......c..ccuuuiuueieeeiaeeeeiiiiiieeea e e e e eeiieeeeeeaae e 1
SILVER - gloss, 12 0Z. SPray (2 Per CArtON) .......ccuue e iiiuuiieieeaa e eeiiiieiee e e e e saiveieeeeaaa s 1
POWER RED - gloss, 1 0z touch up, (1 doz. per Carton) ...........cccueeeeeeeeenniiciinieeeeeaennns 1

OlIL




INDE
X
N
43 ROTARY MO
WER

E«@




INDEX N43 ROTARY MOWER

DECK, BELT, DEFLECTOR AND SPINDLE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C29415 DECK - Mower 38” (970 MIM)...ccciiiiiieiiiiiee et e et e e et e e et e e e satae e e e sbaeeessreeeaeanns 1
2 C29420 DEFLECTOR = ChULE .. .oeiiiiceeeee ettt e e snraea e 1
3 C29421 ROD = NINGE ..ttt e e e et e e s e nte e e e e st e e e entee e e ennreeeeenees 1
4 C29423 BRACKET = NiNGE «.eeiieiiiie ettt e e et e e e sntee e e s sntaeeessraeeaeanes 1
5 C29424 RING - ret@ining ...ceeeeeieiee e e 2
6 111-132 BOLT - 5/16” X 3/4” CAIMIAGE ...eeeeieeeieeiiiiieeeeeiiie e e sttee e e ettt e e e et e e e s sntaeeessnteeeessnraeaaeanes 6
7 131-911 NUT = 5/16” flaNgE I0CK .....ceiueeiiee ittt e et e e raee e e s enteeeeeanes 6
8 C29425 SPINDLE ASSEMBLY ...ttt st e e e e e snnaeee s 2
9 C30107 e ]I ] o] oo | R 2

10 C29690 BOLT - 5/16” X 1/2” Self-tapping......cccoicuiiieiiiie e 6

11 C29427 BLADE- 19.44” (493 MM ).....utiiiiiiiiiee ettt e ettt e e et e e et e e st ee e s sabeeeessbeeeaeanes 2

12 113-206 BOLT = 3/87-18 X B/47 ...ttt e et e eebee e e e 4

13 192-21 LOCKWASHER = 3/87 ...ttt ettt e et e e e e eara e e e e anbaeaeeans 4

14 C29691 BOLT - 5/16” X 17 SElf-tapPiNg....cccveieeiiiiiee et et e e e e 8

15 131-1181 NUT = 3/87 10CK ..ttt N 1

16 C29441 BELT = driVe .eeeeeeecieee e O N N R 1

17 C29422 SPRING = hiNGE oo DN s e e e e smteeeeesnteeeeesnreeeaans 1

18 C30385 ARM ASSEMBLY = idIEF....iiiiiiiiiieeeciiee e 2D e e e e enreeeeentee e e e nnreee e e

19 Cc16714 BUSHING - sleeve

20 C26090 PULLEY -flat ...

21 113-410 BOLT - 1/2" X 1-1/2” oo

22 131-1308 NUT = 1/2710CK .o

23 C14482 SPRING - tension..........ccccceeevnvnn.n.

24 C16745 BOLT - shoulder...........cccuvevevnnnn

25 195-2029 WASHER-3/87 ... N ettt ettt ettt e e e e st a e 1

26 C29512 PLATE - reinforcement........ N 1

27 C29812 ATZANS] | ST o 7= T =Y e N I S 1

28 195-533 WASHER - spacer . & @ ........................................................................... 1



N43 ROTARY MOWER

INDEX




INDEX

OCoOoO~NOOOT,WNEM

n

PART NO.
C29428
113-118
192-20
C29429
C20005
C10482
138-96
111-132
129-102
C29433
C29442*
C29443*
C15278
138-2073
113-3
195-518
192-19
C27096
C10821
195-533
C10898
C19088
131-1182
C26033
C26736
C16745
131-1181

N43 ROTARY MOWER

MOUNTING FRAME AND AXLE

DESCRIPTION REQ'D
BRACKET - height @djUST........coiiiiiiiiiiiiiee e 1
BOLT = 5716”7 X 5/8 ...ttt ettt e e e e et e e e et e e e a e 2
LOCKWASHER - 5/16" .......iiiiiiiiiiee ettt ettt e e e nte e e e snbae e e e s 6
AXLE = TEAI ..ttt e ettt ettt s bttt n e et bbb bbb e e b aan s nnrnres 1
PIN - NEIGNE AQJUST......ooi i e e 1
SPRING - COMPIESSION.....ciiiiiiiiiieeie e e i ceiitie e e e e e e e s e st er e e e e e e s e asaatraaeeeeeesessansreaerreaaeaaas 3
[ T (] IR 7 1 S USRS 1
BOLT - 5/16" X 3/4" CAITIAQGE «uvveveeeeeiiiieetieiieee e e e iesttieeeeeae e s ssnteteeeeaaeesssnsnnsneeeeeeesannnnnes 4
N L I I B PP 4
FRAME - MOUNTING . ..iiiii ittt e e e e e s e e e e e e e s s e e e e e e s snnnnnbeneeeaeeesnnnnnes 1
COVER-LH. .. et s e e st e e e st e e e e saraee s e 1
COVER-R.H . ettt e e e e st e e e st e e e e s ta e e e e anrbeee e e 1
L A = 1o o TP EER S 2
PIN = SPIFAl B/16" X L-L/A" ..ottt ettt st e e et be e e e e nbae e e nees 2
BOLT = 2/47 X BIA” oottt N TSR 6
LOCKWASHER - 1/4" ... e NG e 6
..................................... 6
[ 1 PRSPPI~ 0 A N | BRSPS 2

PIN - clevis

[0CK ., %
LINK - adjusting...........ccceeeeriineeeens§

WHEEL - gauge ............cccuuee. (

EAND e e 2
BOLT - Shoulder...........oooo i om0 i 2
NUT-3/8"- 16 lock........... Q T PPN 2

110-all, 116 prior to PIN

S @
* See page 15 if this mower \KXQ

is used on tractor models @

14066900

©

¢
D

WASHER - 1/47 . .




N42 ROTARY MOWER

INDEX




INDEX

QOOO\IGCH-POJI\)—\_I'I']I

|\ JS N N N UL L N U (L U UL W
CQOWoOoO~NOODOUPAPWN-~O0OO0

INDEX

m

O©Co~NOOOTP~hWN-—-M

PART NO.
C29445
C29449
C29450
C29421
C29424
C29422
113-118
192-20
129-102
C29468 *
C29469 *
187-1036
C15560
111-371
192-21
129-103
C10821
195-533
C10898
132-310
C27096
C30786

* See page 1 5 if this mower
is used on tractor model

N42 ROTARY MOWER

MOWER DECK AND CHUTE

DESCRIPTION REQ'D
DECK - mower 42”7 (1065 MIM)....ouuiiiiiiiiiie ettt e e e e ee e 1
BAFFLE - DIAdE......eeieeee ettt ettt enneen 1
DEFLECTOR - ChULE ..ottt 1
ROD = NINGE ..t 1
RING = B ettt et e sttt et e e et e e emee e e teeeameeeeteeeaneeeeaneeeaeeean 2
SPRING = NNGE .ottt ettt e e s st e e e s snteeeeeanbeeeaen 1
BOLT = 5/16” X 5/8 ...ttt ettt st 4
LOCKWASHER - 5/16” ...ttt 4
NUT =571ttt b e sttt ne e ennneeane e 4
COVER - SPINAIE L.H ..o e e e e e e 1
COVER - spindle R.H. (SNOWN).......uiiiiiiiee e 1
SCREW - 1/4” - 20 Self-tapping .......ceeeeiiiiiieeiiie e 10
BRACKET - @XI@ PIVOL....cciiiiiiiiieiiiiee et e e eee e 1
BOLT - 3/8”" X 17 CAITIAGE ...eveeee ettt 2
LOCKWASHER - 3/87 ...t N 2
NUT = 3/87 et O NN 2
PIN - CleVIS ... 7 N\ TR 4
WASHER - 1727 e DO Db ettt
PIN - safety ..ocoveeieeeeee e

PIN - cotter 1/8” x 1”

116 prior to PIN 14066900 @
N\

PART NO.
C30729 *
C28971
C29453
C25542
C31452
192-21
113-233
C30122
C29431
C29464
C29691
C29466
131-938
113-207

REQ'D
................................................................................................... 3
................................................................................................... 6
.................................................................................................... 3

.................................................................................................. 3
................................................................................................................... 3
OKWASHER = 3/87 ... ettt s et e e e naae e e s nnneee s 3
BOLT = 3/87 = 168 X 1-3/47 ..ottt ettt e e e srtae e e s antee e e s araeeaeanes 3
SPINDLE - 0Ub0@rd ........cooieee e 2
SPACER = SPINAIE ......eeiiiiiiiieeeee e e 3
BLADE - 14-1/2" (370 MIM) .eeitiietiee ittt ettt e et e e snsaesbee e snbeeeenee s 3
SCREW - 5/16" X 17 Self-tapping......cccecciiiiieiie ettt 12
SPINDLE - CENEET ...t e e et e e e ebeeeeen 1
NUT - 3/8” flange I0CK ........eeiiieiiiie e 12
BOLT = 3/87 — 18 X 17 ettt ettt e e et e e e e eab e e e s aaba e e e s aaraeaeeans 12

* If original housing had threaded mounting
holes also use (4) of 113-207 bolt and (4)
of 131-938 lock nut.



INDEX N42 ROTARY MOWER




INDEX

QOOO\IOU'I-POJI\)—\[[I_I

NDMNDNN_A A A A A A A A A
WN-~OCO0WoOoO~NOOOO O PR~ WN-0O

PART NO.
C29470
C20005
C10482
138-96
C26086
111-132
192-20
129-102
C26736
C16745
195-533
131-1181
C29473
C15278
138-99
C27118
C27119
C19088
131-1182
111-517
131-1308
C10821
195-533
C10898

N42 ROTARY MOWER

AXLE AND MOUNTING BRACKETS

DESCRIPTION REQ'D
F o =T | USRS 1
PIN - height @djust.......oueii e 1
SPRING - COMPIESSION ...t e e e e e e e e e e e e e e e e e neneeeeeaaaean 1
LV o 11T 1 Gt USSR 1
BRACKET - height @djUst.........cooiiieiiie et 1
BOLT - 5/16” = 18 X 3/4” CAITIAGE ....eeeeiveieeeitiiee e eeiiiee e eeteee e e et e e staeee e anneeeeessnteeaeeanes 2
LOCKWASHER = 5/16” ...ttt ettt st 2
NUT = B/167 et r e ene e 2
WHEEL = QAUQJE ...ttt e et e e e e e e e s e e e e e e e e e annrrneeeas 2
BOLT = SNOUIAET ...ttt 2
WASHER = 1727 ettt e st e et e e e e e snee e eneeeenes 2
NUT = 3/87 = 168 10CK .....eeeeeeee ettt ettt seee e et e e sneeeenneeenneeens 2
FRAME - MOUNTING ...ttt e e e e e e s sbeeeeeanes 1
e 1 =1 (o o TSRS 2
PIN - roll 3/16” X 1-3/8 ... N 2
BRACKET - suspension adjust R.H. (shown)............... O\ N TR 1
BRACKET - suspension adjust L.H ..........oooiiiiiiri N e eeereee e s steeeeesreeeeeenes 1

BOLT - “J” suspension adjust...........coooiiiieriiiiee 2 N Db e eemreeeeesrreeeesnneeeeessneeeeeens
NUT - 1/2” - 13 lock



INDEX

N42 ROTARY MOWER

4 ™~
S tA
/7 ~

DECK DRIVE
PULLEY

FLAT IDLER
PULLEY

AT
LRLRY

AW

ATTACHMENT DRIVE
PULLEY (TRACTOR)



INDEX

QOOO\IOU'I-POJI\)—\[[I_I

[ \NO T | O JSE L N L N U N [ N W
OO WoOoO~NOOOUPAPWN-~O

PART NO.
C25080
111-366
111-371
195-105
195-525
C14768
131-1181
C12251
C27109
C16714
C16745
195-2029
C26090
113-410
131-164
C14482
C24321
C22707
C29476
195-533
C29812

N42 ROTARY MOWER

IDLER PULLEYS AND BELTS

DESCRIPTION REQ'D
SRy N1 (= I o 1Y TR 1
BOLT - 3/87 - 16 X 1-1/4” CAITIAQE .....cccveeee ettt ereea e 1
BOLT - 3/8”" - 16 X 17 CAITIAGE ..o uveeee ettt e e 1
WASHER = 1727 e 1
WASHER = 3/87 ..o 2
SPACER -idler bracket........ccoooeeeeeieieieeeeeeeeeeee 1
LU R 7 (o o] R 3
PULLEY - idler, deCK Delt............uuvuuriiiiiiiiiiiiiiiii s 1
ARM ASSEMBLY = IAIEF .....eviiviieeeieeetiieieieieieiett e nnnnnnnan 1
BUSHING = SIEEVE......ceveeeieiiieieiiiitiieieitt e nnnen 1
5T ] I I ] o To T U1 (o [ 1
WASHER. ...ttt ettt et e e e aetetebebebebebabebesesesesesnnnnnres 2
PULLEY - idler, drive DEIE.............uuuueiiiiiiiiiiiiiiieiiiiesesieieee e 1
BOLT = /2713 X 1o/ et aaesasssssssnssnnnsnnnnnsnnnnnnnns 1
NUT = 1727 N TR 1
SPRING -idler, deck belt.........ccooeeeeeieiiiiiieieieeeeeeeeeeee e O 1
SPRING - idler, drive Delt........cooooeee e N e ettt e e e et e e e e e s eeeaans 1
BELT = ECK ..vvvvvvviviiiiiiiiiiiiriririiirererererenennsennnnsenes e 2o Nee e Jek s snnnnsnnnnnnnnnsnsnnnsnnnnnnnnnnsenes
BELT - driVe .o e
WASHER - spacer .......ccccccceveeeeieccivinenenn.

WASHER - spacer ........ccccceeevevivveeennnnnn. . : )




INDEX

INDEX

MODEL N42 AND N43 ROTARY MOWERS

COVER KIT for N2 MOWER
(If this mower is used on tractor model 116 prior to PIN 14066900)

3 MOWER

(If this mower is used on tract Q-jf, 110-all, 116 prior to PIN 14066900)



INDEX MODEL N42 AND N43 ROTARY MOWERS

COVER KIT for N42 MOWER
(If this mower is used on tractor model 116 prior to PIN 14066900)

REF. PART NO. DESCRIPTION REQ'D
C29671 KIT = NOWBT COVEN ...ttt e e e e e e e e e e e e e e e e e eeaeas 1
1 C29669 COVER EXTENSION = L. H oo 1
1 C29670 COVER EXTENSION - R.H. (ShOWN)....ociiiiiiiiiecciee e 1
2 187-1036 BOLT - 1/4” - 20 SEf-tapping ......eeeeeeeiieie et 2
3 C26092 PAD = fOOt ST ...t e et e e e e s 2

COVER KIT for N43 MOWER
(If this mower is used on tractor models 110-all, 116 prior to PIN 14066900)

C29674 NI ¢ 411V o0 1YL= R
1 C29672 (010 Y4 =1 = T
1 C29673 COVER - R.H. (SNOWN) .t
2 113-2 BOLT - 1/47 =20 X 5/8” ...
3 131-934 NUT - 1/47 20 flange ........coccveeeeeiiiieeeciee e
4 C26092 PAD - fOOt r€St.....covveeeeeieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeas




P42 AND RM42 ROTARY MOWER

INDEX




A

O OWoo~NOCOPArWN-—-MmM

—_

INDEX

m

PART NO.
C30715
C30724
C30738
C30741
187-1036
C30744
C30766
C30767
C30768
111-217
131-911

P42 AND RM42 ROTARY MOWER

DECK AND CHUTE

DESCRIPTION REQ'D
DECKAMOWET ... .eieeieeee e e et ee e e e e ettt e e e e e s s e e e e aaee e s nsaaeeeeaaeeesaanssseeeeeaeeesannees 1
L0 o 1O I o' o PR 1
COVER =D I ..ottt e s st e e e st e e e e eseeee e 1
COVER = €N, DEIE ..ottt e e e e s ennaeeeas 2
SCREW - 1/4” X 1/2” SEIf-1aP...ueeiiieiiii ettt 12
DEFLECTOR = CHULE ...ttt et e e st e e st e e e e anraeae e e 1
L LN I o 1T o T PR 1
SPRING = NINGE ...ttt e e e e e s e e e e e e e e e eanaraaeaaaeeeaans 1
N LU I o 10 o PRSP 2
BOLT - 5/16" X 5/8” CAIMTIAQE ...eeeeieeeiieiiiiiie e ettt e et e e e e e et re e e e e e e s eannes 6
NUT = 5/16” flange 10CK ......cuveeeeiiii e 6



P42 AND RM42 ROTARY MOWER

INDEX




INDEX

m

Ooo~NoOOObhhwWN-—-M

10
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

NOTE:

with 30 Ib.

P42 AND RM42 ROTARY MOWER

SPINDLES, BELTS AND PULLEYS
PART NO. DESCRIPTION REQD
C30729 HOUSING = SPINAIE.......ccocuiieiiie ettt ettt eenee s 2
C28971 BEARING - SPINAIE .....eviiiiiie ettt ettt et e st e seae e st e e snreeenee s 4
C29453 SPACER = DEANMNG ...vteiiiieee ittt ettt e e e e e e e e e e e e e e e e e e e e s 2
C25543 SHIELD = DEAMNNG ....vvtiiiiiee ettt e e e e e e e e s e e reeeaaaeeeaans 2
NSS SPINDLE - mower (use C32421 and (2) of 126-13 KEY) ...ceeviiveeeeiiiiieeeiiieee e 2
C25541 SPACER = ShI€IA......eeiiiieie et 2
C30732 SPROCKET = fiMING..eiiiiiiiiieiiiiiee et stee e st e s s e e st e e e sneeeeesensaeeessnsseeesannsenes 2
C30733 RETAINER - belt, timMiNg ....cocviiieiiiiiie et snree e 2
C30734 SPACER - pulley and SproCket ... .. ..o 2
126-13 KEY - WoOdruff 3/16”7 X 5/8 .....eeeiieieie ettt ettt e e e e 4
126-19 KEY - woodruff NO. 11 3/167 X 7/8” .....oeoeeeeeee ettt 4
131-1331 NUT = B/ ettt ettt e e st e et e e et e e s bee e sabeesateeeasseesbeesnseean 4
C23452 PULLEY = dFVE ..ottt ettt ettt e e stte et e et esnseeesnaeesnseeesnseennnenns 2
113-208 BOLT = 3/87 = 168 X 1-1/4" ..ottt ettt e tee e st eennneennnea 4
129-103 NUT =378ttt e nnee e e e s e o F e e e rreeenseeeanseeaseesnnenans 8
C30736 BELT = tiMiNg voeeeeieieee e G DD et e et e e e enrae e e 1

C33275 BLADE - 21-3/8”.

......................................................... N
113-206 BOLT - 3/8” x 3/4 (install With 10CK ite) ............. . ) Do 4

B/87 e N T 4

87”7 (was 99-1/2")........... T N N 1
C26090 PULLEY - backside idler..............couuuvunnn.., \ s 2
113-410 BOLT -1/2"-13 X 1-1/2" .. . ....................................................... 2
................................. e AR

192-21 LOCKWASHER -
C31216 BELT - drive 101.
131-1182 NUT - 1/2” lock ...
C30746 ARM -idler .........
C16714 BUSHING...........
195-533 WASHER............

C24321 SPRING - tension....%.. s

........................ O mmareeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeseeeeeeeeeeeeeeeneneeeenns 1
....................
132-310 [od VI oTo Y (=Y L Tt L | N TR 1

192-21 LOCKWASHER -
C28972 WASHER............

pull.

Belt is correctly adjusted whe
3/8” to 1/2” deflection at center of belt@

9
<

ﬁ%:.:ﬁEEEIIfififififififﬁfﬁfﬁfﬁfﬁfﬁfﬁfﬁfIIIIIIIIIf:f:.':f:f:f:fﬁfﬁfﬁfﬁfffffffffg
o



P42 AND RM42 ROTARY MOWER

INDEX




INDEX

OCoOoO~NOOOT,WNEM

n

PART NO.
C30882 *
C30884 *
C15278
C10482
138-2073
113-417
131-930
C30755
C30758
132-310
C30759
C20005
138-96
C26736
C16745
195-533
131-938
C31091
111-132
131-911
111-217
C17686
131-930
C10898
141-56
C26033

P42 AND RM42 ROTARY MOWER

MOUNTING BRACKETS AND AXLE

DESCRIPTION

BRACKET - mounting, froNt.........ccooiiiiiiiiiie e
BRACKET - MOUNtING, FEAI ... .uetiiieeiiiiiiiieiieee e e eieieieeee e e e e e s eneeeeeeeeeeeeeenns
PIN - TAtCN. ...t
SPRING - COMPIESSION....cciiiiiiiiiiieae ettt e e s
PIN = SPIral 3/16” X L-1/A" ...oooe ettt
BOLT= 1727 X L1-d/A7 oottt aaaabavababebabebarares
N LU I 2 {F= T To [= N (o Tod SRR
[N LG [ PP PRPRPPPRPPRt

AXLE = TBAN et
PIN - heIght @aJUST....ccciiiiiiiiiice e
PIN = 1OH1 B/L1687 X L7 ettt
WHEEL - QAUJE ...cieiiiiiiiiiiiieiete ettt beeeesbebeeebaeeeneaneennnnes

BOLT - SNOUIAEN ... e :
WASHER = 1/27 e

NUT - 3/8" - 16 lock flange..........cccccvvveeeeeecveiciinnnn, NN e

BRACKET - height adjust.........ccccccoeevviiiivinnnennn.
BOLT - 5/16" X 3/4” carriage .........ccccvveeeeeerspennnnns
NUT - flange lock 5/16” ........ccccceeevvvnnnneee. N
BOLT - 5/16" x 5/8” carriage ..........ccevvees e N
BOLT- “J e
NUT - 1/2” flange........oeeevereereerennne.

PIN - safety .....ccccovvveeeiiiiiiiiii

LINK Claec;/,'js'{.'I.'I.'I.'I.'I.'I.'I.'Z.'Z.'Z.'Z.'....'I.'I.'I.'I.'I.'I.'I.'I.'I.'I.'I.'Z.'Z.'Z.'ZIZIIIIZIZI.'I.'I
o

* Use both C308%

84 for service for correct if used on P42 mower.

................... 2



INDEX P42 AND RM42 ROTARY MOWER




INDEX

OCoOoO~NOOOT,WNEM

n

PART NO.

C30735
111-366
131-938
123-101
C25829
C25688
195-520
129-102
131-931

NOTE:

P42 AND RM42 ROTARY MOWER

BELT ADJUSTING PLATE

DESCRIPTION REQ'D
PLATE - timing Delt-adjusSTting..........eoiiiiiiiiiiiiiie e 1
BOLT - 3/8" - 16 X 1-1/4" CAITIAGE .....uuveeeeiitieie ittt ettt e 4
NUT - 3/8” flang@ I0CK ... 4
BOLT = 5/16" - 18 X 47 ..ottt ettt ettt ettt sttt ettt et et et sie e et e e e sbbe e sbeeennne e 1
SPACER - sleeve (early production ONnly) ... 1
SPRING - compression (early production only) ........cccccceevviiiiiiiieeee e e e 1
WASHER - .312" |.D. X .88” O.D .utiiiiiiie ettt 1
NN L Y TP PR 2
NN L Y B G = o = PR 1

Belt is correctly adjusted when you get 1/2" to 3/8” deflection at center of belt

with 30 Ib. pull.



MODEL R82, S82, T82, SB38Y SNOWCASTER

INDEX




INDEX

REF.

OCoO~NOOOUITA,WNE

PART NO.
NSS

C29875
C25206
195-522
C25840
121-226
131-938
192-21
C17775
C28971
111-340
111-371
C15248
113-1
131-1102
C16940
111-340
C28263
C22774
C15334
111-132
131-911
192-20
C25841
C17878
C24640
195-525
C24643
C24644
132-300
C29684
C29663
111-524
192-23
129-105
C29685
132-310
C10898
195-533
C29877
129-163

MODEL R82, S82, T82 AND SB38Y SNOWCASTER

AUGER AND CHUTE ASSEMBLY

DESCRIPTION REQ'D
HOUSING - auger 38" (965 mm) (R82) (use C29875, C29877

and (2) of 111-202, 129-163, 131-911)....c.cceeiiiiiieeiiiiieeeeiiie e e et 1
HOUSING - auger 38" (965 mm) (S82, T82, SB38Y) ....c.ccccvureiiiiiieeriiiieeesniienee e 1
AUGER - includes items 4, 9 and 22 ... 1
WASHER = SPACET ....iiiiiie ettt et e e et e e e s st e e e staaeeesnraeeaeaas UAR
Y I Y R o 1= 1 [ To [ SR PRERRR 2
BOLT - 3/8” NC x 1" (use lock tite for installation) 1ocK...........ccccccooiviiiiieeeecn i, 2
NUT - 3/8" NC heX flanNge.....cccceiiiiiiiieie e 4
LOCKWASHER - 3/8”" (early producCtion) ...........ccceeeeeiiiiiiiieieeee e sesiiineeeee e e e s s s 4
SKID = SN0 ... arree e 2
BEARING = QUGB ....eeieieeiiiite ettt e et e e e e e s e e e e e e s nnes 1
BOLT - 3/8" - 16 X 3/4” CAITIAGE ...eeeeeitiieeeiiieee ettt e 4
BOLT - 3/8" NC X 17 CAIMTIATE ....uvveeeiiutiieeeiiieee ettt e ettt e et e et e e st e e s s snbee e e e e 4
CHUTE - QISCNAIGE ...eeeiieeee ettt e e e e e e e s 1
BOLT - 1/4" NC X 1/2" NEX uvvvvveiiiiee e N TR 2

NUT - 1/4" NC hex 10CK........cocoiiiiiiiiiieeecieeeee O N 2

DEFLECTOR ...ooiiiiie ettt se e see e Am NG - Se e teeesnneeantaeennteeanneens 1
BOLT - 3/8” NC x 3/4” carriage ....................................... 2

WASHER - dished 25/64" x 1"

WING NUT - deflector lock.............covenni y

BRACKET - chute hold down.................. X

BOLT - 5/16" NC X 3/4” CArriage ....uvvvveee e Yoo 9
NUT - 5/16” NC heX flange.........ce o (Gl 9
LOCKWASHER - 5/16” (early prod@ ............................................................... 9
SHAFT - stub ..o (20 ST 2
BLADE - scraper ................. NS

COIL - chute control.......

WASHER - 3/8” plainQ @
ROD - chute cont
CRANK - chute c%% ;
PIN - cotter 1/8” @ .............................................................................................
O ] B I [ O e R

PLATE - i

T s

PIN - SAIOTY e e e e e n s
WASHER - /27 ettt
SCREW - chain adjust (S82, T82, SB38Y) .....cciiiiiiiiieiiie it 1
NUT - 3/8” - 24 10ck (S82, T82, SB38Y) ..ouvieiiiiiiiie ittt 2




MODEL R82, S82, T82, SB38Y SNOWCASTER

INDEX




INDEX

OCoO~NOOOTA,WNEM

n

PART NO.
Cc28277
C28817
111-132
192-20
131-911
113-102
C19553
192-21
129-103
138-2040
C10482
C15278
138-2073
C29680
C15329
113-233
C15343
C29024
C19733
C19731
C18183
C28983
C28982
C23535
C29681
C15296
132-310
195-533
C29693
C29687
113-207
131-938
131-911

MODEL R82, S82, T82, SB38Y SNOWCASTER

MOUNTING COMPONENTS AND DRIVE ASSEMBLY

DESCRIPTION REQ'D
FLANGETTE ...ttt ettt ettt sttt et e ettt e st esat e e snte e e snbeeanneeennneen 4
BEARING - 3/4” (includes 10cking COlIAr) .........ccoiiiiiiiiiiiiieiiieee e 2
BOLT - 5/16" - 18 X 3/4” CAITIAGE -..eevveeeiieeiiieeaiteeesieeesiee et et e st e sbae e nbeeesinee s UAR
LOCKWASHER - 5/16” (early producCtion) .............ceeuieeiiiiiiiiieiaee e e 4
NUT - 5/16” NEX FIANGE ....eeeiiiieeiiee e 4
BOLT - 5/16” - 18 X /47 . ettt ettt st 2
SPRING = @XEENSION .....utiiiiiiieiiie ettt e st r e sne e e sre e e ssneeennes 1
LOCKWASHER - 3/8" ...ttt 3
NUT = 3/87 = 16 .oeeiree ettt ettt et s nr e s e nne e 3
PIN - SPIral 1/47 X L-1/27 ..o ettt e e e e e e e e e e e e e e e s ennnreees 1
SPRING - COMPIESSION ....ciiiitiiiei ittt ettt ettt ettt st e e abe e e e sabb e e e snnneae s 2
L A = o o T PRSP 2
PIN - SPIFAl /67 X L-L/4" ...ttt ettt st e e e snee e 2
BELT = AV ..ttt ettt 1
PULLEY - “V7 HIEF .ttt NN eereeermreeeanreesneeereas 1

BOLT -3/8"-16 X 1-3/4" ....veeeee e O N TR 3
PULLEY -idler 4-1/2 .....cccooviiieeieee e NN et e rerer e e s raren e e s naree e e e nares 1
COLLAR - locking (included with bearing)..........
SHAFT = AlVE eveieiiiiie e s
PULLEY - drive shaft............cccccovviiiennnnn
CHAIN - auger drive #40...........cccvveee...
LINK - offset #40.......cccccevvrieiiiniinnses!
LINK - connecting #40................
PULLEY - idler 2-1/2" (64 mm).......
BRACKET - MOUNTING ...evveeeie e 2N ettt ette ettt ettt e sabe e e sbneeeennes
ARM - idler



INDEX MODEL L52, M52 AND UB38 UTILITY BLADE




INDEX

OCO~NOOUIRWWNEM

n

PART NO.

C15461
C15462
111-132
111-203
192-20

129-102
C15494
C15495
132-310
C29659
113-417
131-165
C29661
C10482
C15278
138-99

C29912
C15469
C29668
C10898
C27779
C29663
111-524
192-23

129-105
C29665
C29667
195-533
131-911

MODEL L52, M52 AND UB38 UTILITY BLADE

UTILITY BLADE

DESCRIPTION REQ'D
BLADE ASSEMBLY - 38" (965 MIM) ...eiiiiiiiiiieeiiieeiieesiieesiee et eseee e e sbee e eennee s 1
EDGE - CUIING vttt ettt ettt e e e bt e e et e e e e e 1
BOLT - 5/16" - 18 X 3/4” CAITIAGE ...cuveeerureeeiieesiieeaieeesiteesieeesibe e sieeesire e steessbeessenee s 8
BOLT - 5/16" X 1" NC CAITIAZE «.vveeiteeeitieeitieesiteaesieeesteeesteeesbeeasaseesibe e ssaessnbeeeens UAR
LOCKWASHER = 5/16" .....eiiiiiie ettt ettt et ettt sare e snneean UAR
NUT - 5/16” NC NEX ..eeieiiiiieieiee ettt ettt s b e UAR
PIVOT = DIAAE ...ttt nnne 1
L LIV o] F= o L= oY | PSS 1
PIN = COLEI /87 X L7 .. eeeiiie ittt sttt ettt e e s bt e e s e b e e e e nrees 7
T Y O S I o 10 L] RS 1
BOLT = 2/2" X 1-1/4" NC NEX weeeeiutieeiiieeiiee ettt ettt ettt e snae e sneee e 1
AL I o N[O = SRR 1
BRACKET = MOUNTING ...ttteeeiitiee ettt ettt ettt e st e e e e e s snneeeeanes 3
SPRING - COMPIESSION.....iiiiiiiiiiiie ettt e e e e e e e e s s st e e e e e e e e e e e annbeaeeaaaaeaean 3
PIN - TAECH. .. N T PSP 3

PIN - roll 3/16” X 1-3/8".....eeeiieeeiiee e O N N 3
PIN - Bracket PiVOL.......c.oo i N Ve e e e e e e e snnntrr e e e e e e e s e snneees 1
S o [0 (o S SUSRURI S\ N ) BT 2
ROD - lift @

PIN - safety )

SPRING - blade extension...................... \

N I =T - o] (= . G RS 1
BOLT - 1/2" - 13 x 1-1/2” carriage... % ............................................................... 1
LOCKWASHER - 1/2"...................f




B97 BAGGER

INDEX




INDEX

OO, WNEM

©O© 00NN

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

m

PART NO.
C29489
C29490
C29491
C29492
C29493
NSS

C30105
NSS
C30106
C29498
C29178
C28438
187-1738
193-42
182-524
195-513
192-18
129-17
113-5
113-3
195-518
131-1180
C24610
182-516
193-1004
C29500
C14768
113-207
195-525
192-21
129-103

B97 BAGGER

BAGGER ASSEMBLY

DESCRIPTION REQ'D
(1@ Y4 = - o o =Y PP 1
SCREEN - COVET ...ttt e e e e e r e e e e e 1
[ I ] o 1= [ R PRP PR 1
[ T NN €] = = 0o o] = SRR 1
EXTENSION - UPPET CRULE .....eiiiiiiiii e 1
TUBE - clear plastic (use C30105 and C30106 before

SIN BUL0990) SNOWN ....eeiiiiiiiiieiiiiee e ittt e e sttt e e s siteee e sstaee e e sntaae e e snaa e e s ssaaeeesnnsaeee s 1
TUBE - discharge (use S/N BU10990 and after) .........c.uueeeieiiiiiiiiiieiieeee e, 1
BOOT - mower (use C30105 and C30106 before S/N BU10990) shown ............... 1
BOOT - mower (use S/N BU10990 and after) ........ccceeeuviieeeeeeeiiiiiiiieeeee e 1
(2@ D I aTeT o] 01T g =TV o] oL ] o SRR 2
GRIP - hANAI© ...t 4
[ (O] o oy e o =T [ 1= SRRSO 2
SCREW - #10 X 1/2" SElf-tapPing ......uvveeeeeieeeiiiiiiieee e e sssierer e e e e e s ssanraeee e e e e e s nnnneees 9
LOCKWASHER - #10 external tOOth ..........ccccooiiiiiiiiiie e R0 e rrrreeeesnnreeessnnneee e 9

SCREW - #10 X 5/8"...ciiiiiiiiiiiiee e

WASHER = 210 oo N 12
LOCKWASHER - #10 oo O, 12
NUT = 10 oo @ ............................................ 12
BOLT - 14" X 1-1/2" oo N 2
BOLT - 1/4” X 314" oo X i 2
WASHER = /47 oo N e, 4
NUT = 147 10CK wovrooooooooooo (7 N e 4
SEAL - chute (cut to fit)................

SCREW - #10 x 3/8" (use befor

NUT - #10 washer head (us
BRACKET - mounting ....., T 1

BOLT - 3/8"x 1". \ ..................................................................................... 4
WASHER - 3/8”...2 I et et ee e e s eee e e s eee e e eeeeeeseeeeseeneeeereeneeseneeneseeneenereens 2
LOCKWASHER @ ............................................................................................ 4
NUT - 3/8”....@ ................................................................................................ 4




INDEX B97 BAGGER




X

RPOOWOoOLO~NOOITA,WNEM

e

INDEX

m

PART NO.
C29482
C29483
C29484
131-938
C29486
141-3
193-92
C16450
111-1 32
131-911
111-371

B97 BAGGER

BAFFLES
DESCRIPTION REQ'D
2 I 0 PSRRI 1
2 e I § (] o | AR PRPPPR 1
BAFFLE - R.H oottt ettt et 1
NUT - flang@ I0CK 378 ..ottt e e e e e e e e e 1
BAFFLE - CRULE... .ttt bbb ebababaeababsbasasasssssnsssssnnnnes 1
PIN = CIBVIS ..utttitiiiiitiiitittt bbbt e bt e b b e bt ababababaeababasnsasasasasanssnnnsnsnnnsnnes 2
NUT - PUSK et e e e e s e e e e e e e e nnees 2
[ 1 o0 1 (= ST TP RTRTRPRPRON 2
BOLT - 5/16”7 X 3/4” CAIMTIAGE «.eeeeeeeeiiiiiitieeiee e e ettt ee e ettt ee e e e e e e sabbbeeeeaa e e e annees 9
N[O I i F= T a o L= (o od QY A < RS 9
BOLT - 3/8" - 16 X 17 CAITIAQE ....cuuvvveeeeeeeeeeitieee e e e e e e eesiiteae e e e e e e s s santaaee e e e e e s s e nnnnrnnnees 1



B96SA AND BG48 BAGGER

INDEX




INDEX

OCoO~NOOO,WNEM

n

PART NO.

C29513
C28436
111-132
131-911
C28434
C32101
C29871
151-88

C24610
C25114
113-103
195-521
131-176
C28438
C28439
C28440
C30777
C30773
C30774
C28448
C14768
113-207
195-525
192-21

129-103

B96SA AND BG48 BAGGER

BAGGER ASSEMBLY

DESCRIPTION

BRACKET - MOUNTING ...eeeeiiiiiiieeiiiiee e
BRACKET - retaining, NOPPET.......vvvi i
BOLT - 5/16” X 3/4” CAITIAQE «.eeeeeeeeaiiiiiieieae et ee e
NUT - 5/16” flang@ I0CK ......ceviiiiiiiiiiiiiiee e
FRAME - SUPPOIT ..ttt s
(010 V4 = = o - o [0 =Y SO SRR

HINGE - COVEN ..oviiiiiiiiiiiiiiiii e

RIVET - 3/16" X 5/16” ...cveiiiieiiteeeeee e

SEAL-COULE ...t
SPRING WASHER - BelleVille ...
BOLT = 5/168" - 18 X 17 oot iiie e etee ettt st
WASHER = 5/16" ...ttt en
NUT = 5/16" - 18 IOCK ...ccteeeiiiiieiiee ettt
Y o ] = T
ROD - bag, SUPPOIT ...t >

TUBE - retaining.......cccvveeeiiiiiiieiieeeeeee e
SKID - mower, R-H. ...
CHUTE - middle ...,
CHUTE - IOWET oo
CHUTE - UPPET oo )
SPACER.......ooiii et .

BOLT = 3/8”" X 1" evoooeoeoeooeooeeoeeoeesee :
WASHER = 3/8" oo




INDEX

MOWER, SNOWCASTER, UTILITY BLADE AND BAGGER

(1) (1) (2)

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE
GUARD/COVER OR COMPLETE
GRASS CATCHER IN PLACE.

DEBRIS MAY CAUSE INJURY

ANWANMNG

KEEP HANDS AND FEET
CLEAR OF THIS AREA
BLADE TILTS WITH
SPRING TRIP ACTION

PINCH POINTS
COULD CAUSE
' PERSONAL m.mnv’

ROTATING AUGER

TO AVOID SEVERE INJURY,
KEEP HANDS OUT OF AUGER AND DISCHARGE
CHUTE WHILE ENGINE IS RUNNING

-------

(5)

NO STEP

.
\“‘%\»

SNOWCASTER
BELT INSTALLATION

SCHARGE CHUTE.

SERIOUS INJURY.

SPINNING BLADE

TOR'S MANUAL BEFORE
TO CLEAR PLUGGED

ITH BLADE CAN RESULT IN

A DANGER

SPINNING BLADE

KEEP CLEAR
CONTACT CAN INJURE

A CAUTION

FLYING DEBRIS
OT RAISE COVER WHILE OPERATING.
2. PROPERLY INSTALL BAGGER AND CHUTE

®




INDEX

OCoO~NOOOT,WNEM

n

PART NO.
C31086
C31089
321-6433
C31087
C12519
321-4199
C16102
C27938
NSS
C31989
321-4686
C31046
C31088
C31090

MOWER, SNOWCASTER, UTILITY BLADE AND BAGGER

DECALS
DESCRIPTION REQD
DECAL - “Flying Debris” (B96SA, B97, N42, N43, P42, BG42, RM42).................... 2
DECAL - “Spinning Blade” (B96SA, B97, BGA2).......ccceeevciieeeeiiiee e 1
DECAL - cutting height (N42, N43) ......c.cooiiiieiiee ettt 1
DECAL - “Spinning Blade” (N42, N43, P42, RMA42) ......cccccccoiveiiieeiie e 1
DECAL - “No Step” (N42, N43, P42, RMA2).......cccoeiiiie e st siee e sine e 2
DECAL - “auger warning” (R82, S82, T82, SB38Y).......ccccvevureiriireriieerieeesieeesinee e 1
DECAL - drive belt (R82, S82, T82, SB38Y) ....ccveiiiieiiieerieestie e sieeesee e e siae e 1
DECAL - HI CAST 38" (R82, S82, T82, SB38Y) ...cieicireriereiieeestieesieeeneeeeseeeesneee e 1
DECAL - stripe CR82, S82, T82, L52, M52) cut to length (use C31328) ................ 1
DECAL - “INGERSOLL” CR82, S82, T82, L52, M52, SB38Y, UB38) .. .......ccvevn.e. 1
DECAL - “Pinch Point” (L52, M52, UB38)......cccoiiiiieiiiiieeciiiee e siiee s eiree e siiae e 1
DECAL - “38" (L52, M52, UB38) ....cciitiiieeiiiie e e eiiee e etiee e sitee e stae e stana e s stvea e e 1
DECAL - “CAUTION” (B9ESA, BGA2) ....cccviieeeeiiiee ettt e 1
DECAL — cutting height (P42, RMA2) ........ccciiiiie ettt 1





